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SCREW WITHDRAWAL TEST REPORT
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Test Sr.No. 478 Test Date 22/09/2022
Test Time 12:55:31
Customer Name PATHFRAME INDUSTRIES
Customer Code WPC Frame 100x45
Operator Name PRAKASH
Sample Details
Specimen code WPC
Ref. Standard IS 2380 PART-IV
Grip Length 128 Guage Length 0
Sample Width 34 Sample Thickness 8
Speed of testing (mm/min) 1.5
*All dimension in mm
Graph View
P

Obtained Results

Sr. No. Results Value
1 Max Force 50.78|Kg
Remarks
N.A.
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